Godrej Properties Ltd.

Regd. Office : Godrej One,
5th floor, Pirojshanagar,

Eastern Express Highway,
Vikhroli (E), Mumbai — 400 079, India
Tel. : +91-22-61698500
Fax : +91-22-61698888

To, Date: 20" June 2023

Regional Officer,

Maharashtra Pollution Control Board,

Plot no. P/30, 5" Floor, Office Complex,

Mulund Check Naka, Thane (West), Thane. Maharashtra.

Subject - Submission of six-monthly compliance status report as per terms & Conditions
stipulated in Environmental clearance letter for the RESIDENTIAL
DEVELOPMENT WITH RETAIL SHOPS AT New S. Nos. 39, 40, 41/1 at Village:
Dhokali & New S. Nos. 234/1, 234/2, 235 at Village Balkum,Taluka & District:
Thane, State: Maharashtra

Reference : EC Identification No. - EC22B039MH125770, Date of Issue EC - 25/08/2022
[...]
2. Architect has proposed minor internal changes without increasing the height of Tower

No. 2, 4 & 5, Now Tower 2, 4 & 5 having Ground + 1* to 42" floor with total height of

126.45 Mt. from general ground level up to terrace level.
3. Architect has added 40 nos. of floors for Tower No. 3, Now Tower No. 3 having Ground

+ 1% to 41° floor with total height of 123.55 Mt. from general ground level up to terrace

o Tevel.
G Lol e the floor numbering as approved earlier without increasing the
ement 1 + Lower ground + 1A+ 1B + 2A

Ap+3B+0A+4B+5A+5B +6A+6B+7A + 8" floor (Amenity floor) with total
{ bf 50.00 Mt. from general ground level up to terrace level.

. Page 1 of 26


Eia15
Highlight

Eia15
Highlight

Eia15
Highlight

Eia15
Highlight

Eia15
Highlight

Eia15
Highlight

Eia15
Highlight

Eia15
Highlight


U .:3U33RRR2

MWIIUR0

WETTRUTCTHT W, FREATH SBUIHHR der A,
TiUTErel, 310t (1) -¥ 00 o,

e < a3t/ S/ sSWD Noc/9 €

o R afey 3 sanse A1 e T’
SR AR

R T W, e, A

T T ST, ST U,

TIEYRETEY, It %00 §ov,

fowa-fowm waE wSou/oRy/R] siia HW wiegd TaeT A4, M e we
FRIYAR, WYR, W4 O TBHH T GF $.3%,¥0,¥Y2 A FFad! T
7 foem g wife. g e qEeEda B aet $7 dese
T oIS,

He +-R)3IET AT .0 f§.38,0%.303% T 37,
)it FewTR M/s.Enviro-Con FrT faaidia SWD Layout =T 3Tgeller.

forwarifeper T aiieX 3 RIS Wetler 3T & A ST gt HFAell 09Tl A 3.
3. YR i st T Tt I WaceaT R afiet §7 HR ais THRY FRUAr dw.
3. el ©IH dieX ST HIE AR T 0 SCAH T: HaT AN ST T
= s TR 39 TGN AR,
3. T R dier TN SYvAEE WA JEsE aTR el 9 W ©H a9l T wesed
e STETEERY S / e e TR,
v, S R qEeR UeEE qar e A e ®H diet §71 / RR
AT SR e TS §eT W aeX §7 /MeR SRl AU / et e
4 mmwmq@mﬁﬁsﬂmwmwmmm
o i ey S} BT Y TR, SIRRIA AT SRAFa e X St Yot vt
Taqrm?&ﬁéuﬂmm'?ﬁ.
uqﬁmﬂimwﬁaﬁagﬂwﬁmwﬂwﬁﬁwwmwm
memﬂﬁmnﬁﬁ N o
& wadgﬂammpm?ﬂwauﬁzmﬂamﬁwwﬁﬂﬁﬁwmmam
yoneae Afafte Stand by Pump TGO SR O VI / FEHEERE
o A ﬁmﬂMLCPﬁRﬁwéﬂﬁzﬁtﬂﬁmaﬁqaﬁwmﬁ
¢ fmﬁg@@ammﬁwmwmmwww

e At e
e - HoR R X §A RSS2 TR Tel.
o - 5 YRR .21t AT e A AT TR, AT,

e+ Y e, A Y, VR e fT A L 3, 30 HETATRIeT, 3o,




gnﬂ

ARCHITECTS

2ND FLOOR, NAKSHATRA, WING A, NEAR TMC, ALMEIDA ROAD, PANCHPAKHADI, THANE (W) - 400 601
TEL.: (022) 2537 8701/ 2536 4700  saakaararchitects@yahoo.co.in + saakaar@saakaar.co.in

24/3/2022
To,

The Superintendent,

Garden Department,

Thane Municipal Corporation,
Thane.

Sub : Grant of Permission for replantation/ cutting of trees affected by
proposed development on plot bearing S.No. 234/1, 234/2, 235,
Village Balkum and S.No. 39, 41/1, 40, Village Dhokali, Tal. & Dist.
Thane for M/s. Ceear Lifespaces Pvt. Ltd.

Ref : Permission /C.C. No. V.P.No. S05/0194/19 TMC/TDD/3993/22
dated 15/3/2022.

Dear Sir,

With reference to above mentioned plot we are submitting herewith
sanctioned layout plan showing existing 285 nos. of trees on site. Out of which
existing 157 nos. of trees are affected by proposed Construction.

We hereby request you to grant us No Objection Certificate for
replantation/ cutting the said existing trees.
Kindly do the needful at the earliest.

Thanking you,

Yours faithfully,
For SAAKAAR

2l

Ar. Sandeep Prabhu
Partner
Encl :- 1) Photograph of existing trees.
2) Undertaking regarding tree cutting.
3) Existing number of trees. (As per GIS & GPS Survey)
4) C.D.
5) Checklist

Iae Ramy o ogen s“‘.‘JTW




.

ARCHITECTS

2ND FLOOR, NAKSHATRA, WING A, NEAR TMC, ALMEIDA ROAD, PANCHPAKHADI, THANE (W) - 400 601
TEL.: (022) 2537 8701 / 2536 4700 + saakaararchitects@yahoo.co.in « saakaar@saakaar.co.in

25/7/2022

To,
The Member Secretary,

State Environmental Impact Assessment Authority (SEIAA), Maharashtra
Room No. 217, 2" floor, Annex Buildings,

Environment Department, Mantralaya,

Mumbai - 400 032

Sub.:- Submission of Undertaking regarding no construction on site for
proposed development on plot bearing S. No. 234/1, 234/2, 235, of
village Balkum, S.No. 39,40,41/1, village Dhokali, Tal. & Dist. Thane
for M/s. CEEAR Lifespaces Pvt. Ltd.

Respected Madam,

With reference to the above mention subject M/s. CEEAR LIFESPACES
PRIVATE LIMITED have proposed Residential Development with retail shops at
S. No. 234/1, 234/2, 235, of village Balkum, S.No. 39,40,41/1, village Dhokali, Tal. &

Dist. Thane.

| hereby certify that no construction work started at site as on date.

Thanking you,

Yours faithfully,
For SAAKAAR

="

Ar. Sandeep Prabhu
Partner



ENVIRONMENT MANAGEMENT PLAN
DURING CONTRUCTION PHASE

Component Description Basis of costing Total Cost
(Rs. In Lacs)
Air Environment |Dust suppression 8 nos. of Tankers/Month x 12 Months 4.03
x 7 Years x Rs. 600/ Tankers '
Air and Sensors for Air and Noise
. : : o -- 50.50*
Noise quality |quality monitoring
By outside MOEF & CC B 3.08
Approved Laboratory '
Water Drinking water analysis
. -- 0.21
Environment
Lanf:l Site Sanitation B 13.50
Environment
Health &|Disinfection - Pest Control at site 10000/ Month x 12 Months x 7 years 8.40
Hygiene Health - Check-up of workers 150 nos. of Workers x Rs.
150/Workers/ Month x 12 Months x 7 18.90
years
Total cost 98.62
DMP Costing 386.00

*Operation and maintenance cost of sensors for Air and Noise quality monitoring is already considered in this value.




ENVIRONMENT MANAGEMENT PLAN DURING OPERATION PHASE

No. Component Description Capital cost Operational and
(Rs. In lacs) Maintenance
cost (Rs. in
Lacs/Year)
AIR & NOISE ENVIRONMENT
1.1 |Cost for Ambient Air quality & Noise|By outside MoEF & CC Approved Laboratory *No set up cost is involved 0.44
Monitoring On site sensors No set up cost is involved as already 0.50
considered Construction Phase
1.2 |Cost for DG Stack Exhaust|DG Stack o
o *No set up cost is involved 0.10
Monitoring
1.3 |Cost for Plantation Green area on Ground 33.81 1.20
Costing for Miyawaki plantation 10.00 0.50
1.4 |Cost for Air Cleaning System = 4.00 1.00
2 WATER ENVIRONMENT
2.1 |Cost for Waste water treatment Cost for Sewage Treatment Plants 195.60 41.10
2.2 |Cost for water & waste water|On site sensors 6.50 1.00
Monitoring By outside MoEF & CC Approved Laboratory *No set up cost is involved 0.05
2.3 |Cost for Water Conservation (Rain|Cost for RWH tanks 55.00 2.75
Water Harvesting System) Cost for treatment unit for Rain Water
tanks 3.00 0.01
Cost for Rainwater Monitoring *No set up cost is involved 0.05
Cost for Low Flow Devices 25.00 1.25
3 LAND ENVIRONMENT
3.1 |Cost for Solid Waste Management |Cost for Treatment of biodegradable 30.30 3.20
garbage in OWC
Cost for monitoring of OWC manure *No set up cost is involved 0.24
4 ENERGY CONSERVATION
4.1 |Cost for energy conservation Cost for Solar PV panels and Water heating
106.25 2.66
system
Total cost 469.46 56.03
DMP Costing 610.00 61.00




Ceear Lifespaces Private Limited
Regd. Office: Godrej One,

5th Floor, Pirojshanagar,

Eastern Express Highway,
Vikhroli (E), Mumbai — 400 079.
India

Tel.: +91-22-6169 5500

Fax: +91-22-6169 8888

CIN: U45200MH2017PTC295706

Date:

To,

Member Secretary,

State Environmental Impact Assessment Authority (SEIAA), Maharashtra
Room No. 217, 2™ floor, Annex Building,

Environment Department, Mantralaya,

Mumbai - 400032, Maharashtra, India

Subject:  Submission of undertaking for reuse of excess treated sewage available
from our proposed Residential Development with retail shops at Dhokali &
Balkum, Thane, State: Maharashtra, India.

Respected Madam,

We M/s. CEEAR LIFESPACES PRIVATE LIMITED have proposed Residential
Development with retail shops at Dhokali & Balkum, Thane, State: Maharashtra, India.

We hereby undertake that; after full occupation of this project the total treated sewage
available for reuse from this project will be 1069 KLD. Recycling of treated sewage shall be
done for gardening (18 KLD) and flushing (391 KLD) within site which will help to reduce
the quantity of treated sewage to the tune of 62% (660 KLD).

In addition to reuse of treated sewage on site the treated sewage i.e. 286 KLD shall also be
used in the nearby garden, median plantation which will further help to reduce the quantity of
treated sewage to the tune of 35% (374 KLD).

Regarding this we have submitted a letter to TMC to whom excess treated sewage shall be
given free of cost.

Yours faithfully,

FOR CEEAR L‘I}FESPACES PRIVATE LIMITED
lrl

o ﬁ/
AUTHORIZED SIGNATORY

Godrej Properties Limited is the successor in interest of Ceear Lifespaces Private Limited



Ceear Lifespaces Private Limited
Regd. Office: Godrej One, Sth Floor
Pirojshanagar, Eastern Express
Highway,

vikhroli (E), Mumbai - 400 079. India
Tel.: + 91-22-6169 5500

Fax: + 91-22-6169 8888

CIN: U45200MH2017PTC295706

Date: 25-03-2022

To,

The Senior Superintendent of Garden,
Garden Department,

Thane Municipal Corporation,
Thane West,

Permission to reuse of excess treated sewage in nearby TMC garden’ median

Subject d it
plantation from the Proposed “Residential Development with Retail Shops™ at
S.No. 234/1, 234/2, 235 of Village Balkum and S.No. 39, 40, 41/1 of Village
Dhokali, Tal. & Dist. Thane for M/s Ceear Lifespaces Pvt. Ltd.

Reference 3 Project specific Terms of Reference (ToR) rececived from State Environment
Impact Assessment Authority (SEIAA) vide letter no.
SIA/MH/MIS/220415/2021 dated 09.12.2021

Respected Sir,

With reference to above mentioned subject, we have proposed “Residential Development with®Retail Shops™ at
Village Dhokali & Balkum, Thane, Maharashtra that is under process for Environmental Clearance.

In this project we have proposed to reuse excess treated sewage in nearby garden area or median plantation.
However, Hon’ble Committee has asked to obtain consent letter from TMC to reuse excess treated sewage in

nearby TMC garden/median plantation.

We request your good office to kindly grant your permission for reuse of excess treated sewage in the nearby
TMC garden / median plantation.

Please do the needful and oblige.

For CEEAR LIFESPACES PRIVATE LIMITED

e
s B2
AUTHORIZED SIGNATORY

Encl: As above
Date: - 25-03-2022




TECHNICAL DETAILS OF STP

Sewage Quantity 1126 KLD
STP Capacity 1200 KL
Area 950 sg.mt.
Location Basement level
Technology MBBR (Moving Bed Bio Reactor)
Details MBBR is based on the fixed film attached growth biological system. The moving media are small
circular rings with Polypropylene (PP) media for bacterial slime growth on its surface.
Primary treatment: Secondary treatment: Tertiary treatment:
1 Bar Screen .| MBBR Bioreactor (] Filter feed tank
1 Oil & Grease Trap (1 Tuber settler Tank [ Treated water tank
1 Raw Collection tank 1 Sludge Dewatering | [] Pressure Sand Filter
1 Anoxic Tank System-(Filter press) [ Activated Carbon Filter
[ Raw Sewage Transfer pumps [1 UV system
Advantages 1 Compact Design 1 Easy to Operate and Control

(I R I

Robust Bio film

Flexible Reactor Design

No Clogging of Bio film Carriers
Low Load on Particle Separation

]

Minimal Maintenance
Maintenance of diffused aeration system
without shutdown of the system

Outlet Characteristics
in compliance with
NGT order
dt.30.04.2019

pH : 5.5. to 9.0, Total Suspended Solids : <10 mg/lit., Chemical Oxygen Demand (COD) : <30
mg/lit., Biological Oxygen Demand (BOD) : <10 mg/lit., Nitrogen Total: 10 mg/lit, Phosphorus : 1

mg/lit, Fecal Coliform : 100 MPN/100ml

Cont '



F Ll LR
43 gy R0

SO HEIRATIIRT

HETAICATIOTRT W, B, eRer Uy, weard), qreqrard), Sv-¥oo %03,
THE MUNICIPAL CORPORATION OF THE CITY OF THANE

Jros TR 3w o -¥3 pate ¥ 10347582023

7 F hTHA HeRT awITI a9 08 THR faswma swmmed fAmtor gom=ar
ATHTH FHI-ATe ATEITATHRAT "1 The gEroTs”

M/S Ceear Lifespaces Pvt. Ltd.

Godrej one, L\th floor

Pirojshanagar, Eastern Express Highway,
Vikroli (E), Mumbai-}{ooo'@%

Thane
faug : faera wmmea fAator o= aive™ g T 99" TIRITUATHRET
T T THIUTOS fHaviaa .
Y : Q. TUHH T R H=RT TaRTUT G f.0u//08% TSt e Feredt
gL

. AT T THTUTTS THSUIHTHI 2ATae 3a@® %.330\9 T.4/8/303% TH=r U,
3. U f2.4/2/303¢ U= Ffus™ T FHehraT e ST
¥. MU fE.6/8/303% TSR THAT 31 M YehedTiaraat |ET dhetel! Hifeal.

T2 3. 3 THAN S fomemas ure a7siidret o Tad . Sou/o0?’¥/9R situated
at proposed Residential and commercial building on plot bearing S.No
:3%/%,33%¥/3,334, Village balkum and S.No 3%,%%,%¥o village dhokali e @it
TR e 3 EA AU F R HeRl eeuHesaY AT aehd AR’ A 3

~

ATE.

%, TR . TN 3T . ¥ TAR U UIS Hodl HHIS G 3T U (4.3) T AU
Tl IR STIUER FEHFRE Tee e
R TeH . 3 TOR SIS o HEhET HERT SRR S0 Kot sHuE SeeEe

3. G . ¥ TER foeh sRaareaT ettt Hifedt @)y e, 3 i G A e
THTOTYR" SUGT A AT,

¥. WS Yool feshTot T gom=ar sruem o ek sert foeeare sur fesmh
AU AUTR AT SRESATT TG Sholed 3. T faahTorear W wiaeseome

T HUgTET SEEER] 3SER IrEl (RIe. d9d IEEd HEl 96K 00 JEE

Y. ST o FEhE Fe e SUfaHTeT TRAag e Seoe Sedrd .t Sihdt
3E 3. 330 2.3/2/2020 TR AR shoredt SeT 0 U G,
‘ =

Eq‘/m@aﬁ -
Hh R ST T Tehed
30T HETTRIAehT 2T,

Ud : AL.9e1A% 99TAs 9 9REH v.fa. e

fou : T2 . 3 AR THEW o FerET U e oS AT g THIOTTS ST GEET
AT fommE =




WITRA TECH "

Environmental Consultancy & Laboratory

Lab.Gazetted by MoEF&CC-Govt. of India

Lab. Accredited by NABL - ISO/IEC 17025:2017 [TC-5600,Valid until 03.08.2024 in the field of Testing]

QCI-NABET Accredited EIA Consulting Organization 1SO 9001 : 2015
STP/ETP/WTP Project Management Consultants 1SO 45001 : 2018

Lab :Survey No. 83/A, Conformity Hissa No.2 G.V.Brathers Bldg., Bata Compound, Khopat, Near Flower Valley, Thane (West) - 400 601, Maharashtra, India.
Tele : +91 22 2547 49 07 / +91 22 2547 62 17 Email : lab@ultratech.in Visit us at : www.ultratech.in

TEST REPORT

ISSUED TO: M/S.CEEAR LIFESPACES PRIVATE LIMITED REPORT NO. : UT/ELS/REPORT/C-290/11-2022
For Your Site : “Proposed Residential Development With Retail Shops” ISSUE DATE : 1571172022
At Village Balkum,Thane (West) YOUR REF. :  Verbal Confirmation

REF. DATE : 14/11/2022
SAMPLE PARTICULARS - AMBIENT AIR QUALITY MONITORING
Sampling Plan Ref. No.: : C-31/10-2022 Location Code : 01
Sampling Procedure : UT/LQMS/SOP/AAD1A Sample Location : AtProject Site
Sample Registration Date : 25/10/2022 Co-ordinates: N19°13'44.42",E72°59'2.79"

Date of Sampling 24/10/2022 t0 25/10/2022

Time of Sampling : 09:30 Hrs. to 09:30 Hrs.

Analysis Starting Date : 25/10/2022 Collected By : ULTRA-TECH

Analysis Completion Date : 27/10/2022 Height of Sampler : 1.0 Meter

Sample Lab Code : UT/ELS/C-195/10-2022 Sampling Duration : 24 Hours

Ambient Air Temperature : 28.5°Cto 33.6°C Relative Humidity : 53.0 % to 64.0 %

Sr. No. Test Parameter Test Method Test Result Unit

1 Sulphur Dioxide (S02) 1S 5182 (Part 02) : 2001 15 pg/m?
2 Oxides of Nitrogen (NOx) 1S 5182 (Part 06) : 2006 25 ug/m?
3 Particulate Matter (PMo) EPA/625/R-96/010a Method 10-2.1 80 pg/ms3
4 Particulate Matter (PMzs) IS 5182 (Part 24) : 2019 30 pg/me
5 Carbon Monoxide (CO) IS 5182 (Part 10): 1999 15 mg/m?

+: Sampling Period 1 Hr.

Remark/ Statement of  The parameters tested above are found to be within 24 hourly TWA of National Ambient Air Quality Monitoring Standard

Conformity: (NAAQMS), Part I1I- Section IV. NAAQMS is provided as Annexure-1 for your reference.(Turnover ta find Annexure)
Sampling Instrument Used Make & Model Calibration Status
quﬂpf{“‘-‘ﬂt Respirable Dust Sampler Make - Polltech; Model ~-PEM-RDS 8NL; Sr. No .3313 Valid up to - 03/10,/2023
Details Fine Dust Sampler Make - Polltech; Model - PEM ADS 2.5/10y ; Sr. No. 18213 Valid up to - 05/01/2023
Note: 1. Samples were collected by following laboratory’s SOP (UT/LQMS/SOP/AAD1A) based on CPCE Guidelines - National Ambient Air Quality Monitoring Series:

NAAQMS /2003-04 and respective test methods,

2. This test report refers only to the sample tested.
3. Monitoring area coming under Residential areas and observed values are relevant to sample collected only.
4. This test report may not be reproduced in part, without the permission of this laboratory.
5. Any correction invalidates this test report.
6. Weather was Sunny & Clear during sampling period.
alpiig
/4 7 74o%F 8o ;X %\ For ULTRA-TECH,
T8 A 0y
-] et W= i | ~
‘ﬁi
(3 T ’ﬁ""&\.‘-‘\/\J (dwosl«,
219 « |
L, e “ = // Manasi Namjoshi
N 0, Ao f 4
4%;.‘ @f'\ / Authorized Signatory)
% W
AN cousu\-‘
Page 1 o0f1 ————

H.O.: Unit No. 224,225,208, Jai Commercial Complex, Eastern Express Highway, Opp. Cadbury Factory, Khopat, Thane (W) 400 801, Maharashtra, India.